057 HS

.; ——
r
A )\
)

H
=slco

o/ o

®

N

7 \.,/'ﬁ// mO0010
SE = .

£)8) _,_Ivm“ .

«73 -9
ey

i \ ‘ @

/\\\ »biil.l e
©® ® R @W © ©
®




057 HS

Part Item Part Item
Description Number | Number Description Number | Number
1 Hood Assembly 057HS-1 600938 19 Vise Jaw Assembly (complete) 057HS-19 | 132819
2 8-32 x3/8 Hood Screws 057HS-2 174151 20 Fixed Jaw Insert 057HS-20 | see below
3 Z-Axis Locking Knob 057HS-3 132847 (see below item BD0721XXXX)
4 Brass Pellet 057HS-4 132848 21 Mobile Jaw Insert 057HS-21 | see below
5 Carriage Knob 057HS-5 131516 (see below item BD0721XXXX)
6 Z-Axis spring 057HS-6 132851 22 Jaw Insert Screws 057HS-22 | 174192
7 Jam Nut 057HS-7 132846 23 Rubber Bumper 057HS-23 | 129493
8 Rod End Bearing 057HS-8 132849 24 1/4-20 x 3/8 Socket Head Screw 057HS-24 | 174198
9 Joy Stick 057HS-9 132827 25 1/4-28 x 5/16 Set Screw 057HS-25 | 174061
10 Motor Sub Assembly 057HS-10 | 502694 26 Power Switch 057HS-26 | 132854
11 Drive Belt 057HS-11 | 132850 27 Tip Gage 057HS-27 | BDO716XXXX
12 Z-Axis Handle Knob 057HS-12 | 129600 28 1/8” Hex Wrench 057HS-28 | 129109
13 Z Guide Rod Cover 057HS-13 | 132833 29 Depth Calibration Gage Set 057HS-29 | BDO720XXXX
14 1/4-20 x 1/2 Socket Head Set Screw | 057HS-14 | 174145 30 Caution Label 057HS-30 | 131809
15 Z-Axis Handle 057HS-15 | 132825 31 Replacement Parts Label 057HS-31 | 132859
16 F22 Cutter 057HS-16 | BCO415XXXX
17 Chip Shield 057HS-17 | 132364 20/21 | 057 HS Vise Jaw Surface Plate (Set) BD0721XXXX
18 T22 Cutter Guide 057HS-18 | BJO562XXXX

=slco




